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RELEASE CONTROL RECORD

ISSUE NO. REASON FOR CHANGE DATE ISSUED
RF180327W003 Original release May 18, 2018
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1 SUMMARY OF TEST RESULTS
The EUT has been tested according to the following specifications:

APPLIED STANDARD: FCC Part 15, Subpart C

STANDARD

SECTION TEST TYPE AND LIMIT RESULT REMARK

Meet the requirement of limit.
15.207 AC Power Conducted Emission PASS |Minimum passing margin is
-10.09dB at 17.928000MHz.

15.247(a)(1)  [Number of Hopping Frequency PASS |Meet the requirement of limit.

(iii) Used
éﬁ).247(a)(1) Dwell Time on Each Channel PASS |Meet the requirement of limit.

1. Hopping Channel Separation
2. Spectrum Bandwidth of a
Frequency Hopping Sequence
Spread Spectrum System
15.247(b) Maximum Peak Output Power PASS |Meet the requirement of limit.

Meet the requirement of limit.

15.247(a)(1) PASS |Meet the requirement of limit.

15.247(d)& Transmitter Radiated Emissions PASS |Minimum passing margin is
15.209 -4.73dB at 2707.5MHz.
15.247(d) Out of band Measurement PASS |Meet the requirement of limit.
15.203 Antenna Requirement PASS SMA connector

NOTE: If The Frequency Hopping System operating in 902-928 MHz band and the output power
less than 1W. The hopping channel carrier frequencies separated by a minimum of 25kHz or
20dB bandwidth of hopping channel whichever is greater.

1.1 MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated
for tests performed on the EUT as specified in CISPR 16-4-2:

MEASUREMENT FREQUENCY UNCERTAINTY
Conducted emissions 9kHz~30MHz 2.66dB
9KHz ~ 30MHz 2.68dB
) . 30MHz ~ 1GMHz 3.26dB
Radiated emissions
1GHz ~ 18GHz 4.48dB
18GHz ~ 40GHz 4.12dB

This uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=2.
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RF180327W003

2 GENERAL INFORMATION
2.1 GENERAL DESCRIPTION OF EUT

PRODUCT Direct Mode

MODEL NAME ACX04G

POWER SUPPLY DC 3.8V
MODULATION TECHNOLOGY |FHSS
MODULATION TYPE Lora

OPERATING FREQUENCY 902.5MHz~927.5MHz
NUMBER OF CHANNEL 51

MAX. OUTPUT POWER

721.11 (Max. Measured)

ANTENNA TYPE Omni Antenna with -2dBi gain
HW VERSION 1
SW VERSION Beta V1.1
I/O PORTS Refer to user’'s manual
CABLE SUPPLIED N/A

NOTE:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the

user's manual.

2. For the test results, the EUT had been tested with all conditions. But only the worst case was

shown in test report.
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2.2 DESCRIPTION OF TEST MODES
51 channels are provided to this EUT:

CHANNEL TI\F;E(ZD) CHANNEL TI\F;E(ZD) CHANNEL Z\F;ES) CHANNEL Z\F;ES)
0 902.5 13 909 26 915.5 39 922
1 903 14 909.5 27 916 40 922.5
2 903.5 15 910 28 916.5 41 923
3 904 16 910.5 29 917 42 923.5
4 904.5 17 911 30 917.5 43 924
5 905 18 911.5 31 918 44 924.5
6 905.5 19 912 32 918.5 45 925
7 906 20 912.5 33 919 46 925.5
8 906.5 21 913 34 919.5 47 926
9 907 22 913.5 35 920 48 926.5
10 907.5 23 914 36 920.5 49 927
11 908 24 914.5 37 921 50 927.5
12 908.5 25 915 38 921.5
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2.2.1 CONFIGURATION OF SYSTEM UNDER TEST

Please see section 5 photograph of the test configuration for reference.

2.2.2 TEST MODE APPLICABILITY AND TESTED CHANNEL DETAIL

Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates, XYZ axis and antenna
ports.

The worst case was found when positioned on X axis for radiated emission.
Following channel(s) was (were) selected for the final test as listed below:

EUT CONFIGURE APPLICABLE TO
DESCRIPTION
MODE RE<1G | RE21G | PLC | APCM
- N N v N
Where RE<1G: Radiated Emission below 1GHz RE>1G: Radiated Emission above 1GHz
PLC: Power Line Conducted Emission APCM: Antenna Port Conducted Measurement

RADIATED EMISSION TEST (BELOW 1 GHZz):

XI Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, XYZ axis, antenna ports (if EUT with antenna
diversity architecture) and packet type.

X Following channel(s) was (were) selected for the final test as listed below.

EUT CONFIGURE AVAILABLE TESTED MODULATION MODULATION PACKET
MODE CHANNEL CHANNEL TECHNOLOGY TYPE TYPE
- 0to 50 50 FHSS Lora /

RADIATED EMISSION TEST (ABOVE 1 GHz):

XI Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, XYZ axis, antenna ports (if EUT with antenna
diversity architecture) and packet type.

X Following channel(s) was (were) selected for the final test as listed below.

EUT CONFIGURE AVAILABLE TESTED MODULATION MODULATION PACKET
MODE CHANNEL CHANNEL TECHNOLOGY TYPE TYPE
- 0to 50 0, 25, 50 FHSS Lora /
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POWER LINE CONDUCTED EMISSION TEST:

X

X

Pre-Scan has been conducted to determine the worst-case mode from all possible

combinations between available modulations, antenna ports (if EUT with antenna diversity
architecture) and packet type.
Following channel(s) was (were) selected for the final test as listed below.

EUT CONFIGURE AVAILABLE TESTED MODULATION MODULATION PACKET
MODE CHANNEL CHANNEL TECHNOLOGY TYPE TYPE
- 0to 50 50 FHSS Lora /

ANTENNA PORT CONDUCTED MEASUREMENT:

X1 This item includes all test value of each mode, but only includes spectrum plot of worst value of

X

each mode.

Pre-Scan has been conducted to determine the worst-case mode from all possible

combinations between available modulations, antenna ports (if EUT with antenna diversity
architecture), and packet types.
Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE MODULATION MODULATION
TESTED CHANNEL PACKET TYPE
CHANNEL TECHNOLOGY TYPE
0to 50 0, 25, 50 FHSS Lora /
TEST CONDITION:
TEST VOLTAGE
APPLICABLE TO | ENVIRONMENTAL CONDITIONS TESTED BY
(SYSTEM)
RE<1G 22deg. C, 54%RH DC 3.8V Star Le
RE21G 22deg. C, 54%RH DC 3.8V Star Le
PLC 24deg. C, 55%RH DC 3.8V Alex Chen
APCM 25deg. C, 60%RH DC 3.8V Wenliang Wu

BV 7Layers Communications Technology
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2.3 GENERAL DESCRIPTION OF APPLIED STANDARDS
The EUT is a RF Product. According to the specifications of the manufacturer, it
must comply with the requirements of the following standards:

FCC Part 15, Subpart C. Section 15.247
ANSI C63.10-2013

FCC Public Notice DA 00-705

NOTE: All test items have been performed and recorded as per the above standards.

2.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were
used to form a representative test configuration during the tests.

NO. PRODUCT BRAND MODEL NO. SERIAL NO. FCC ID
PC HP A6608CN 3CR83825X3 N/A
Mobile Phone Sonim XP8800 N/A WYPPC4000
NO. SIGNAL CABLE DESCRIPTION OF THE ABOVE SUPPORT UNITS
AC Line: Unshielded, Detachable 1.5m
N/A
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3 TEST TYPES AND RESULTS
3.1 CONDUCTED EMISSION MEASUREMENT

3.1.1 LIMITS OF CONDUCTED EMISSION MEASUREMENT

FREQUENCY OF EMISSION (MHz) CONDUCTED LIMIT (dBuV)
Quasi-peak Average
0.15~05 66 to 56 56 to 46

05~5 56 46

5~30 60 50

NOTE: 1.The lower limit shall apply at the transition frequencies.

2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to
0.50MHz.

3. All emanations from a class A/B digital device or system, including any network of
conductors and apparatus connected thereto, shall not exceed the level of field
strengths specified above.

3.1.2 TEST INSTRUMENTS

Equipment Manufacturer Model No. Serial No. |Last Cal. Next Cal.
EMI Test Receiver Rohde&Schwarz |ESR3 101900 Jun. 28,17  |Jun. 27,18
EMC32 test software |Rohde&Schwarz |[EMC32 NA NA NA

LISN network Rohde&Schwarz |ENV216 101922 Sep. 18,17 |Sep. 17,18

NOTE: 1. The test was performed in CE shielded room.
2. The calibration interval of the above test instruments is 12 months and the calibrations

are traceable to CEPREI/CHINA, GRGT/CHINA and NIM/CHINA.

3.1.3 TEST PROCEDURES

a. The EUT was placed 0.4 meters from the conducting wall of the shielded room
with EUT being connected to the power mains through a line impedance
stabilization network (LISN). Other support units were connected to the power
mains through another LISN. The two LISNs provide 50 ohm/ 50uH of
coupling impedance for the measuring instrument.

b. Both lines of the power mains connected to the EUT were checked for
maximum conducted interference.

c. The frequency range from 150kHz to 30MHz was searched. Emission levels
under (Limit - 20dB) was not recorded.

NOTE: All modes of operation were investigated and the worst-case emissions are reported.
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3.1.4 DEVIATION FROM TEST STANDARD
No deviation.

3.1.5 TEST SETUP

Vertical Ground
/ Reference Plane /Test Receiver

<=> I—I
O O O O
40cm EUT B i PP
I‘— [ |
80cm
|LISNh
|| || \ o ] |

IN

\ Horizontal Ground

Reference Plane

IH

Note: 1.Support units were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

For the actual test configuration, please refer to the attached file (Test Setup
Photo).

3.1.6 EUT OPERATING CONDITIONS

a. Turned on the power and connected of all equipment.
b. EUT was operated according to the type used was description in
manufacturer’s specifications or the User's Manual.
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3.1.7 TEST RESULTS

CONDUCTED WORST-CASE DATA:

Frequency Range

150KHz ~ 30MHz

Detector Function &
Resolution Bandwidth

Quasi-Peak (QP) /
Average (AV), 9 kHz

Environmental

Input Power 120Vac, 60Hz o T 24deg. C, 55RH
Tested By Alex Chen TEST DATE 2018/04/18

Frequency | QuasiPeak | CAverage Limit Margin Line Filter Corr.
(MHz) (dB}1V) (dB;IV) (dB;IV) (dB) (dB)
0.156000 28.54 55.67 -27.13 L1 ON 9.6
0.156000 41.31 65.67 -24.36 L1 ON 9.6
0.392000 17.92 48.02 -30.10 L1 ON 9.7
0.392000 32.42 58.02 -25.60 L1 ON 9.7
0.484000 22.68 46.27 -23.59 L1 ON 9.7
0.484000 33.40 56.27 -22.87 L1 ON 9.7
0.800000 16.68 46.00 -29.32 L1 ON 9.7
0.800000 28.82 56.00 -27.18 L1 ON 9.7
17.556000 34.23 50.00 -15.77 L1 ON 9.9
17.556000 42.85 60.00 -17.15 L1 ON 9.9
17.896000 33.56 50.00 -16.44 L1 ON 9.9
17.896000 42.52 60.00 -17.48 L1 ON 9.9

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and

measurement with the average detector is unnecessary.

3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value

5. Correction factor = Insertion loss + Cable loss

6. Emission Level = Correction Factor + Reading Value.
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Detector Function & Quasi-Peak (QP) /
Resolution Bandwidth Average (AV), 9 kHz

Environmental 24deg. C, 55RH

Frequency Range |150KHz ~ 30MHz

Input Power 120Vac, 60Hz

Conditions
Tested By Alex Chen TEST DATE 2018/04/18

Frequency | QuasiPeak | CAverage Limit Margin Line Filter Corr.
(MHz) (dBiIV) (dBjIV) (dBjIV) (dB) (dB)
0.154000 29.63 55.78 -26.15 N ON 9.9
0.154000 43.41 65.78 -22.37 N ON 9.9
0.208000 17.20 53.28 -36.08 N ON 9.9
0.208000 30.35 63.28 -32.93 N ON 9.9
0.404000 23.91 47.77 -23.86 N ON 10.1
0.404000 36.68 57.77 -21.09 N ON 10.1
4.280000 22.32 46.00 -23.68 N ON 9.8
4.280000 30.67 56.00 -25.33 N ON 9.8
17.516000 33.60 50.00 -16.40 N ON 10.0
17.516000 41.53 60.00 -18.47 N ON 10.0
17.928000 39.91 50.00 -10.09 N ON 10.0
17.928000 47.61 60.00 -12.39 N ON 10.0

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.

Full Spectrum
80
70
60 FCC PART 15B QP
50 X
3 * »
< L3
£ 40 i
[
g k4 *
-
309 >
20
10
ot+— "+ t "+ t !
150k 300 400500 800 1M M 3M 4M 5M 6 8 10M 20M  30M

Frequency in Hz
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3.2 RADIATED EMISSION AND BANDEDGE MEASUREMENT

3.2.1 LIMITS OF RADIATED EMISSION AND BANDEDGE MEASUREMENT

Radiated emissions which fall in the restricted bands, as defined in Section
15.205(a), must also comply with the radiated emission limits specified in
Section 15.209(a). Other emissions shall be at least 20dB below the highest

level of the desired power.

FreQuENCiES e | FELDSTRENGTH || MEASUREMENT DISTANCE

0.009 ~ 0.490 2400/F(kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705 ~ 30.0 30 30

30 ~ 88 100 3

88 ~ 216 150 3

216 ~ 960 200 3

Above 960 500 3

NOTE:

1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uV/m).

3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based on
average detector, however, the peak field strength of any emission shall not exceed the
maximum permitted average limits, specified above by more than 20dB under any condition

of modulation.

BV 7Layers Communications Technology
(Shenzhen) Co. Ltd

District, Shenzhen, Guangdong, China
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3.2.2 TEST INSTRUMENTS

Equipment Manufacturer Model No. Serial No. Last Cal. Next Cal.
3m Semi-anechoic T Euroshieldpn-
Chamber ETS-LINDGREN [9m*6m*6m CT0001143-1216 Apr. 21,18 |Apr. 20,19
Bilog Antenna ETS-LINDGREN ([3143B 00161965 Nov. 26,16 |[Nov. 25,18
Horn Antenna ETS-LINDGREN 3117 00168728 Nov. 26,16 |Nov. 25,18
Loop antenna Daze ZN30900A 0708 Nov. 20,17 [Nov. 19,18
Horn Antenna QWH-SL-18-4

N/A 0-K-SG/QMS- |15433 Dec. 16,16 |Dec. 15,18
(18GHz-40GHz) 00361
Test Software E3 V 9.160323 N/A N/A N/A

ADT_Radiated

Test Software ADT V7 6.15.9 2 N/A N/A N/A
10dB Attenuator  |JFW/USA SOHF-010-SM 1505 Jul. 2417 |3ul. 23,18
MXE EMI Receiver |KEYSIGHT N9038A-544 [MY54450026 Mar. 16,18 |Mar. 15,19
Signal Pre-Amplifier |EMSI EMC 9135 980249 Jul. 24,17 |Jul. 23,18
Signal Pre-Amplifier |EMSI EMC 012645B (980257 Jul. 24,17 |Jul. 23,18
Signal Pre-Amplifier |EMSI EMC 184045B (980259 Jul. 24,17 |Jul. 23,18

NOTE: 1. The calibration interval of the above test instruments is 12 months or 24 months and the

calibrations are traceable to CEPREI/CHINA, GRGT/CHINA and NIM/CHINA.
2. The test was performed in 3m Chamber.
3. The FCC Site Registration No. is 525120.
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3.2.3 TEST PROCEDURES

a. The EUT was placed on the top of a rotating table 0.8 meters (for below 1GHz) /
1.5 meters (for above 1GHz) above the ground at 3 meter chamber room for test.
The table was rotated 360 degrees to determine the position of the highest
radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which
was mounted on the top of a variable-height antenna tower.

c. The antenna is a broadband antenna, and its height is varied from one meter to
four meters above the ground to determine the maximum value of the field
strength. Both horizontal and vertical polarizations of the antenna are set to make
the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then
the antenna was tuned to heights from 1 meter to 4 meters and the rotatable
table was turned from 0 degrees to 360 degrees to find the maximum reading.

e. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

f. During the test, each emission was maximized by: having the EUT continuously
working, investigated all operating modes, rotated about all 3 axis (X, Y & Z) and
considered typical configuration to obtain worst position, manipulating
interconnecting cables, For battery operated equipment, the equipment tests
shall be perform using fresh batteries. The turntable was rotated to maximize the
emission level.

NOTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Quasi-peak detection at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is
3MHz for Peak detection at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and the video bandwidth is
10Hz for Average detection (AV) at frequency above 1GHz.

4. If the dwell time per channel of the hopping signal is less than 100 ms, then the reading obtained
with the 10 Hz VBW may be further adjusted by a “duty cycle correction factor”, derived from
20log(dwell time/100 ms), in an effort to demonstrate compliance with the 15.209 limit.

5. All modes of operation were investigated and the worst-case emissions are reported.

3.2.4 DEVIATION FROM TEST STANDARD

No deviation.
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3.2.5 TEST SETUP

< Frequency Range below 30MHz >

};....; Im {..........{ Loop Antenma
3 —

/ RF Tt

R.I.'I_'l\_'i'\'n.'r

EUT

|

( I
; W
v
T“‘m . %m Im
[able - &

WEE
N e

i " l

R e

Cround Plane

< Frequency Range 30MHz~1GHz >

Ant. Tower 1-4m

Variable

EUT& . 3m .
Support Unjts ' '

Turn Table

8°C”‘T emmem
1

Ground Plane

Test Receiver
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<Frequency Range above 1GHz>

Ant. T
ower 1-4m
Variable
EUT& o 3m
Support Units !

]
}Jm Table Absorber
150} AAMAAA ——
) Ground Plane
Test
Receiver I
= 5

For the actual test configuration, please refer to the attached file (Test Setup
Photo).

3.2.6 EUT OPERATING CONDITIONS

a. Setthe EUT under full load condition and placed them on a testing table.

b. Set the transmitter part of EUT under transmission condition continuously at
specific channel frequency.

c. The necessary accessories enable the EUT in full functions.
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3.2.7 TEST RESULTS

BELOW 1GHz WORST-CASE DATA:

9 KHz — 30 MHz data: the amplitude of spurious emissions attenuated more than 20 dB below the
permissible value is not required in the report.

30 MHz — 1GHz data:

CHANNEL Channel 50

DETECTOR FUNCTION | Quasi-Peak (QP)
FREQUENCY RANGE [30MHz ~ 1GHz

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

e[S FE22 | L [ | iz [este emeane Lanea e T =
(MHZ) 1 (aBuvim) | (dBuv) |@BWVM | (©@B) | "4g/m) | @B) | (@B) cm) | (Degree)

30.97 | 3345 |53.88| 40 655 | 1646 | 0.79 | 37.68 100 360 oP
120.21 | 23.64 |5087| 435 | -1986 | 8.4 145 | 37.08 100 360 oP
301.6 | 28.83 |4951| 46 | -17.17 | 1385 | 2.22 | 36.75 100 360 QP
373.38 35.64 53.72 46 -10.36 16.22 2.51 36.81 100 360 QP
44807 | 3466 |5124| 46 | -11.34 | 1753 | 2.8 | 36.91 100 360 oP
57029 | 3141 |46.15| 46 | -1459 | 1941 | 3.11 | 37.26 100 360 oP
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

20 Level (dBuV/im)

70

60
FCC Part 15C

4{1—'—I

30 2
20

10

30 224, 418. G612, 806. 1000
Frequency (MHz)
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CHANNEL Channel 50

DETECTOR FUNCTION |Quasi-Peak (QP)
FREQUENCY RANGE [|30MHz ~ 1GHz

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

EMISSION | READ ANTENNA | CABLE |PREAMP | ANTENNA | TABLE

Z\RAES) LEVEL [ LEVEL | dEIIKI/I/Tn) M'?(?S'N FACTOR | LOSS |FACTOR | HEIGHT | ANGLE |REMARK
(dBuV/m) | (dBuV) (dB /m) (dB) (dB) (cm) (Degree)

36.79 32.49 56.09 40 -7.51 13.09 0.88 37.57 100 0 QP

61.04 30.18 59.55 40 -9.82 6.88 1.08 37.33 100 0 QP

242.43 27.64 49.89 46 -18.36 12.38 2 36.63 100 0 QP

301.6 34.25 54.93 46 -11.75 13.85 2.22 36.75 100 0 QP

366.59 35.05 53.37 46 -10.95 16 2.48 36.8 100 0 QP

500.45 34.26 50.26 46 -11.74 18.01 2.99 37 100 0 QP

REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

20 Level {dBuVim)

70

60
FCC Part 15C

4{]—,—‘

30 3
20

10

30 224, 418. 612 806. 1000
Frequency (MHz)
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ABOVE 1GHz WORST-CASE DATA:

Note: For higher frequency, the emission is too low to be detected.

CHANNEL TX Channel 0 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 25GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e[S [ 2 | [ | S [ L [ ecpue e gt T
MHZ) | uvim) | (@Buvy [@BYY™) | ©@B) | g m) | @B) | (@B) cm) | (Degree)

902 651 | 758 | 99.67 | -34.57 | 23.01 | 4.04 | 37.75 100 35 Peak
902.5 | 119.67 |130.36 23.02 | 4.04 | 37.75 100 35 Peak
928 | 64.12 |74.49| 99.67 | -3555 | 232 | 4.16 | 37.73 100 35 Peak
1805 | 76.87 | 84.34| 99.67 | -22.8 | 33.17 | 522 | 45.86 100 56 Peak
27075 | 4927 |56.74| 54 473 | 3317 | 5.22 | 45.86 100 70 |Average
27075 | 5354 |61.01| 74 | 2046 | 3317 | 5.22 | 45.86 100 70 Peak
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e TPIEEOT] S0 | ar [ wmron | SUE [CLE [esue e e T

MHZ) | uvim) | (@Buvy [@BYY™ | ©@B) | g m) | @B) | (dB) cm) | (Degree)

902 | 65.86 |7656| 101.7 | -35.84 | 23.01 | 4.04 | 37.75 100 20 Peak
902.5 | 121.17 | 130.8 23.02 | 4.97 | 37.62 100 20 Peak
928 | 6457 |74.94| 1017 | -37.13 | 232 | 4.16 | 37.73 100 20 Peak
1805 | 80.54 |88.01| 1017 | -21.16 | 33.17 | 522 | 45.86 100 36 Peak
27075 | 46.1 |5357| 54 79 | 3317 | 522 | 45.86 100 25 |Average
27075 | 51.77 |59.24| 74 | 22.23 | 3317 | 5.22 | 45.86 100 25 Peak

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Emission level — Limit value.
2. 902.5MHz: Fundamental frequency.
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Test Report No .: RF180327WO003
CHANNEL TX Channel 25 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e [TV B2 | [ | S [ 0L [ ecpup T gt T
MHZ) | gBuvim) | (@Buvy [@BYYM™) | ©@B) | g m) | @B) | (@B cm) | (Degree)
902 63.66 74.36 | 99.57 | -35.91 23.01 4.04 37.75 100 42 Peak
915 119.57 |129.68 23.53 4.1 37.74 100 42 Peak
928 63.51 73.88 | 99.57 -36.06 23.2 4.16 37.73 100 42 Peak
1830 79.05 89.62 | 99.57 -20.52 31.31 4.19 46.07 100 45 Peak
2745 42.38 49.79 54 -11.62 33.2 5.25 45.86 100 51 Average
2745 49.13 56.54 74 -24.87 33.2 5.25 45.86 100 51 Peak
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION | READ ANTENNA | CABLE [PREAMP | ANTENNA | TABLE
TSE%’ LEVEL | LEVEL | dl';'lﬂ\f/'/Tm) M’(*('fBG)'N FACTOR | LOSS |FACTOR | HEIGHT | ANGLE |REMARK
(dBuV/m) | (dBuV) (dB /m) (dB) (dB) (cm) (Degree)
902 66.86 77.56 | 101.21 | -34.35 23.01 4.04 37.75 100 20 Peak
915 121.21 |131.75 23.1 4.1 37.74 100 35 Peak
928 65.57 75.94 1 101.21 | -35.64 23.2 4.16 37.73 100 20 Peak
1830 77.12 87.69 | 101.21 | -24.09 31.31 4.19 46.07 100 54 Peak
2745 41.29 48.7 54 -12.71 33.2 5.25 45.86 100 75 Average
2745 47.96 55.37 74 -26.04 33.2 5.25 45.86 100 75 Peak
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Emission level — Limit value.
2. 915MHz: Fundamental frequency.
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Test Report No .: RF180327WO003
CHANNEL TX Channel 50 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e [TV B2 | [ | S [ 0L [ ecpup T gt T
MHZ) | gBuvim) | (@Buvy [@BYYM™) | ©@B) | g m) | @B) | (@B cm) | (Degree)

902 63.66 74.36 98.7 -35.04 23.01 4.04 37.75 100 62 Peak
927.5 118.7 128.63 23.65 4.15 37.73 100 62 Peak
928 63.51 73.88 98.7 -35.19 23.2 4.16 37.73 100 62 Peak
1855 75.33 85.7 98.7 -23.37 31.47 4.23 46.07 100 53 Peak
2782.5 43.92 51.25 54 -10.08 33.23 5.29 45.85 100 69 Average
2782.5 48.99 56.32 74 -25.01 33.23 5.29 45.85 100 69 Peak
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION | READ ANTENNA | CABLE [PREAMP | ANTENNA | TABLE
TSE%’ LEVEL | LEVEL | dl';'lﬂ\f/'/Tm) M’(*('fBG)'N FACTOR | LOSS |FACTOR | HEIGHT | ANGLE |REMARK
(dBuV/m) | (dBuV) (dB /m) (dB) (dB) (cm) (Degree)

902 65.86 76.56 | 99.27 | -33.41 23.01 4.04 37.75 100 20 Peak
927.5 119.27 |129.66 23.19 4.15 37.73 100 85 Peak
928 63.57 73.94 | 99.27 -35.7 23.2 4.16 37.73 100 20 Peak
1855 76.31 86.68 | 99.27 -22.96 31.47 4.23 46.07 100 68 Peak
2782.5 44.83 52.16 54 -9.17 33.23 5.29 45.85 100 105 |JAverage
2782.5 49.93 57.26 74 -24.07 33.23 5.29 45.85 100 105 Peak

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Emission level — Limit value.
2. 927.5MHz: Fundamental frequency.
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3.3 NUMBER OF HOPPING FREQUENCY USED

3.3.1 LIMIT OF HOPPING FREQUENCY USED

At least 25 channels frequencies, and should be equally spaced.

3.3.2 TEST SETUP

EUT SPECTRUM
ANALYZER
3.3.3 TEST INSTRUMENTS
Equipment Manufacturer Model No. Serial No. Last Cal. Next Cal.
Power Meter ANRITSU ML2495A 1506002 Mar. 02,18 |Mar. 01,19
EXA Signal Analyzer |[KEYSIGHT N9010A-526 |MY54510523[Jun. 28,17 |Jun. 27,18
EXA Signal Analyzer |[KEYSIGHT N9010A-544 |MY54510332[Mar. 16,18 |Mar. 15,19
Power Sensor ANRITSU MA2411B 1339352 Mar. 16,18 [Mar. 15,19
CBT32 BLUETOOTH
TESTER 4HU Rohde&Schwarz |CBT32 101176 Jun. 26,17 |Jun. 25,18
NOTE:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to CEPREI/CHINA, GRGT/CHINA and NIM/CHINA.

2. The test was performed in RF Oven room.
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Test Report No .: RF180327W003

3.3.4 TEST PROCEDURES

a. Check the calibration of the measuring instrument (SA) using either an internal
calibrator or a known signal from an external generator.
b. Turn on the EUT and connect its antenna terminal to measurement via a low loss

cable. Then set it to any one measured frequency within its operating range and
make sure the instrument is operated in its linear range

c. Set the SA on MaxHold Mode, and then keep the EUT in hopping mode. Record
all the signals from each channel until each one has been recorded

d. Set the SA on View mode and then plot the result on SA screen

e. Repeat above procedures until all frequencies measured were completed

3.3.5 DEVIATION FROM TEST STANDARD
No deviation.

3.3.6 TEST RESULTS

equally spaced

There are 51 hopping frequencies in the hopping mode. Please refer to next two
pages for the test result. On the plots, it shows that the hopping frequencies are
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BN Keysight Spectrum Analyzer - Swept SA

[ SENSE:INT] | ALIGN AUTO  [10:16:32 PMMay 16, 2018

Center Freq 915.000000 MHz ) Avg Type: Log-Pwr
PNO: Fast () 11g: FreeRun Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

AMkr1 25.86 MHz Auto Tune
Ref Offset 10.5 dB
Ref 30.50 dBm 3.550 dB

W A2 CenterFreq
916.000000 MHz

2

StartFreq
900.000000 MHz

Stop Freq
930.000000 MHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 915.00 MHz Span 30.00 MHz
#Res BW 300 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)

MSG
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3.4 DWELL TIME ON EACH CHANNEL

3.4.1 LIMIT OF DWELL TIME USED

The average time of occupancy on any frequency shall not be greater than 0.4
seconds within a 10 second period.

3.4.2 TEST SETUP

SPECTRUM
ANALYZER

EUT

3.4.3 TEST INSTRUMENTS
Refer to section 3.3.3 to get information of above instrument.

3.4.4 TEST PROCEDURES

a. Check the calibration of the measuring instrument (SA) using either an internal
calibrator or a known signal from an external generator.

b. Turn on the EUT and connect its antenna terminal to measurement via a low
loss cable. Then set it to any one measured frequency within its operating
range and make sure the instrument is operated in its linear range.

c. Adjust the center frequency of SA on any frequency be measured and set SA
to zero span mode. And then, set RBW and VBW of spectrum analyzer to
proper value.

d. Measure the time duration of one transmission on the measured frequency.
And then plot the result with time difference of this time duration.

e. Repeat above procedures until all different time-slot modes have been
completed.
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3.4.5 DEVIATION FROM TEST STANDARD

No deviation.

3.4.6 TEST RESULTS
Number of transmission in a
Number period
of Length of | posuit Limit PASS /
e Hopping swee transmission (msec) (msec) FAIL
Channel period timep times time (msec)
(sec) (sec) in a sweep
Lora 51 10 5 15 4.09 122.7 400 PASS

NOTE: Test plots of the transmitting time slot are shown on next page.

Centor Frag 915.000000 MHz E Ava Type: Log-Pur Centor Frag 915.000000 MHz = Ava Type: Log-Pur
R Trig: Froe Run I eth Woete e+ Trig: Fres Run

Anen: 30 48 ol

Ref Offset 106 a8 Ref Offset 106 a8

Ref 30.50 dBm Ref 30.50 dBm

E“w-w.l‘ \!”W j{ |l‘ |1

,ul,f.lh

Center 915.000000 MHz Span 0 Hz Center 915.000000 MHz Span 0 Hz |
Res BW 100 kHz SVBW 300 kHz Sweep 5,000 s (1001 pts) Res BW 100 kHz SVBW 300 kHz Sweep 10.00 ms (1001 pts)

BV 7Lavers Communications Technolo No0.B102, Dazu Chuangxin Mansion, North of Beihuan | Tel: +86 755 8869 6566
Y 9| Avenue, North Area, Hi-Tech Industrial Park, Nanshan | Fax: +86 755 8869 6577
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3.5 CHANNEL BANDWIDTH

3.5.1 LIMITS OF CHANNEL BANDWIDTH

RF180327W003

Frequency hopping systems shall have hopping channel carrier frequencies separated
by a minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is

greater.

3.5.2 TEST SETUP

EUT

3.5.3 TEST INSTRUMENTS

SPECTRUM
ANALYZER

Refer to section 3.3.3 to get information of above instrument.

3.5.4 TEST PROCEDURE

a. Check the calibration of the measuring instrument using either an internal calibrator
or a known signal from an external generator.

b. Turn on the EUT and connect it to measurement instrument. Then set it to any one
convenient frequency within its operating range. Set a reference level on the

measuring instrument equal to the highest peak value.

c. Measure the frequency difference of two frequencies that were attenuated 20dB
from the reference level. Record the frequency difference as the emission

bandwidth.

d. Repeat above procedures until all frequencies measured were complete.

3.5.5 DEVIATION FROM TEST STANDARD

No deviation.

BV 7Layers Communications Technology

(Shenzhen) Co. Ltd

No0.B102, Dazu Chuangxin Mansion, North of Beihuan
Avenue, North Area, Hi-Tech Industrial Park, Nanshan
District, Shenzhen, Guangdong, China
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3.5.6 EUT OPERATING CONDITION

The software provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.

3.5.7 TEST RESULTS

CHANNEL CHANNEL FREQUENCY (MHz) 20dB BANDWIDTH (MHz)
0 902.5 0.32
25 915 0.31
50 927.5 0.32

CHO

BN Keysight Spectrum Analyzer - Occupied BW
T

RF 50Q DC | SENSE:INT] | ALIGN AUTO  [08:39:25 PM Apr21, 2018
Center Freq 902.500000 MHz Center Freq: $02.500000 MHz Radio Std: None (PR
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS

Ref 40.00 dBm

Center Freq
902500000 MHz

Center 902.5 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 7.2 ms

Occupied Bandwidth Total Power 39.0 dBm
267.87 kHz

Transmit Freq Error 14.569 kHz OBW Power 99.00 %
x dB Bandwidth 316.2 kHz x dB -20.00 dB

No0.B102, Dazu Chuangxin Mansion, North of Beihuan | Tel: +86 755 8869 6566
Avenue, North Area, Hi-Tech Industrial Park, Nanshan | Fax: +86 755 8869 6577
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CH 25
BN Keysight Spectrum Analyzer - Occupied BW
| SENSE:INT] | ALIGN AUTO  [08:30:47 PM Apr21, 2018
Center Freq: 915.000000 MHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS
Ref 40.00 dBm
Center Freq
915.000000 MHz
Center 915 MHz Span 750 kHz
#Res BW 10 kHz #VBW 30 kHz Sweep 7.2 ms
Occupied Bandwidth Total Power 38.7 dBm
264.47 kHZ Freq Offset
Transmit Freq Error 14.110 kHz OBW Power 99.00 % olkiz
x dB Bandwidth 310.0 kHz x dB -20.00 dB
CH 50

#FGain:Low

Ref 40.00 dBm

Center 927.5 MHz
#Res BW 10 kHz

Occupied Bandwidth

| SENSE:INT]

ALIGN AUTO [08:42:12 PM Apr21, 2018

[
Center Freq: 927.500000 MHz
Avg|Hold:>10/10

.1 T1rig: Free Run
#Atten: 30 dB

#VBW 30 kHz

Total Power

270.96 kHz

Transmit Freq Error
x dB Bandwidth

15.951 kHz
324.9 kHz

OBW Power
x dB

Radio Std: None Frequency

Radio Device: BTS

Center Freq
927.500000 MHz

Span 750 kHz
Sweep 7.2 ms

39.8 dBm

99.00 %
-20.00 dB

No0.B102, Dazu Chuangxin Mansion, North of Beihuan
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3.6 HOPPING CHANNEL SEPARATION

3.6.1 LIMIT OF HOPPING CHANNEL SEPARATION
Frequency hopping systems shall have hopping channel carrier frequencies

separated by a minimum of 25 kHz or the 20 dB bandwidth of the hopping channel,
whichever is greater.

3.6.2 TEST SETUP

SPECTRUM
ANALYZER

EUT

3.6.3 TEST INSTRUMENTS
Refer to section 3.3.3 to get information of above instrument.

3.6.4 TEST PROCEDURES
1. Check the calibration of the measuring instrument using either an internal
calibrator or a known signal from an external generator.

2. Turn on the EUT and connect it to measurement instrument. Then set it to any one
convenient frequency within its operating range.

3. By using the MaxHold function record the separation of two adjacent channels.

4. Measure the frequency difference of these two adjacent channels by SA MARK
function. And then plot the result on SA screen.

5. Repeat above procedures until all frequencies measured were complete.

3.6.5 DEVIATION FROM TEST STANDARD

No deviation.

No0.B102, Dazu Chuangxin Mansion, North of Beihuan | Tel: +86 755 8869 6566
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3.6.6 TEST RESULTS
FREQUENCY ADJACENT 20dB

CHANNEL (MH2) SE;':IQIEI'IIE(ISN BAI\EII\DAVF\(;I)DTH L:\:/::\.:_”\(/:\;Jm) PASS / FAIL

(MHz)
0 902.5 0.5 0.32 0.32 PASS

25 915 0.5 0.31 0.31 PASS

50 927.5 0.5 0.32 0.32 PASS
NOTE: The minimum limit 20dB bandwidth.

CHO
BN Keysight Spectrum Analyzer - Swept SA
0 ¢ | SENSE:INT] | ALIGN AUTO _ [04:04:08 PM Apr26, 2018
Avg Type: Log-Pwr
o Trig: Free Run Avg|Hold:>100/100 A ¢
IFGain:Low #Atten: 30 dB \
Auto Tune
Ref Offset 10.6 dB
Ref 30.50 dEBm
Va2
Center Freq
902.750000 MHz
StartFreq
902.250000 MHz
N StopFreq
903.250000 MHz
. CF Step
100.000 kHz
Auto Man
9.5 0Hz
Center 902.7500 MHz Span 1.000 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 1.067 ms (1001 pts)
msc|
BV 7L, c icati Technol No0.B102, Dazu Chuangxin Mansion, North of Beihuan | Tel: +86 755 8869 6566
ayers Ccommunications lechnolo
y 9y Avenue, North Area, Hi-Tech Industrial Park, Nanshan | Fax: +86 755 8869 6577
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Auto Tune

Center Freq
914.760000 MHz

StartFreq
914.250000 MHz

Stop Freq
915.250000 MHz

CF Step
100.000 kHz
Auto Man

Freq Offset
OHz

Test Report No .: RF180327W003
CH 25
BE Keysight Spectrum Analyzer - Swept SA
[ R 500 DC | SENSE:INT [ ALTGN AUTO
Center Freq 914.750000 MHz . Avg Type: Log-Pwr
PNO: Wide L, 1rig: FreeRun Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
Ref Offset 105 dB
Ref 30.50 dBm
Center 914.7500 MHz Span 1.000 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 1.067 ms (1001 pts)
sc|
CH 50

BE Keysight Spectrum Analyzer - Swept SA

RF 500 DC | SENSE:INT]

ALIGN AUTO

Center Freq 926.750000 MHz _
PNO: Wide L, Trig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 105 dB
Ref 30.50 dBm

Center 926.7500 MHz
#Res BW 30 kHz

MSG

#VBW 100 kHz

No0.B102, Dazu Chuangxin Mansion, North of Beihuan
Avenue, North Area, Hi-Tech Industrial Park, Nanshan
District, Shenzhen, Guangdong, China

BV 7Layers Communications Technology
(Shenzhen) Co. Ltd

Avj Type: Log-Pwr
Avg|Hold:>100/100

Auto Tune

Center Freq
926.760000 MHz

StartFreq
926.250000 MHz

Stop Freq
927250000 MHz

CF Step
100.000 kHz
Auto Man

Freq Offset
OHz

Span 1.000 MHz
Sweep 1.067 ms (1001 pts)
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3.7 MAXIMUM OUTPUT POWER

3.7.1 LIMITS OF MAXIMUM OUTPUT POWER MEASUREMENT

The Maximum Output Power Measurement is 1W.

3.7.2 TEST SETUP

EUT —: Power Sensor Power Meter

10dB ATTENUATION
PAD

3.7.3 TEST INSTRUMENTS

Refer to section 3.3.3 to get information of above instrument.

3.7.4 TEST PROCEDURES

A peak power sensor was used on the output port of the EUT. A power meter was used
to read the response of the peak power sensor. Record the power level.

3.7.5 DEVIATION FROM TEST STANDARD
No deviation.

3.7.6 EUT OPERATING CONDITION

The software provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.

No0.B102, Dazu Chuangxin Mansion, North of Beihuan | Tel: +86 755 8869 6566
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3.7.7 TEST RESULTS

Lora
CHANNEL POWER POWER POWER
CHANNEL FREQUENCY OUTPUT OUTPUT LIMIT (W) PASS/FAIL
(MHz) (dBm) (mWw)
0 902.5 27.79 601.17 1 PASS
25 915 28.23 665.27 1 PASS
50 927.5 28.58 721.11 1 PASS

No0.B102, Dazu Chuangxin Mansion, North of Beihuan
Avenue, North Area, Hi-Tech Industrial Park, Nanshan
District, Shenzhen, Guangdong, China

Tel: +86 755 8869 6566
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3.8 OUT OF BAND MEASUREMENT

3.8.1 LIMITS OF OUT OF BAND MEASUREMENT
Below —20dB of the highest emission level of operating band (in 100KHz RBW).

3.8.2 TEST INSTRUMENTS
Refer to section 3.3.3 to get information of above instrument.

3.8.3 TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer via a low loss cable.
Spectrum Analyzer was set RBW to 100 kHz and VBW to 300 kHz with suitable
frequency span including 100 MHz bandwidth from band edge. Detector = PEAK and
Trace mode = Max Hold. The band edges was measured and recorded.

3.8.4 DEVIATION FROM TEST STANDARD
No deviation.

3.8.5 EUT OPERATING CONDITION

The software provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.

3.8.6 TEST RESULTS

The spectrum plots are attached on the following images. D1 line indicates the highest
level. D2 line indicates the 20dB offset below D1. It shows compliance to the
requirement.
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Hopping disabled Low Channel

[ et St Bt S 1

bx - B AN Frequency - 00 P
an7 o= g Type: Log-Pue an B 0000 Jueg Typa: Logd
Center Freq 0 = ; b M . Center Freq e " ArgiHhokd =100

Hopping disabled High Channel

[ g St Bt S

Rl Offast 10.5 4B Rl Offast 105 4B

Ref 30.50 dBm aald Ref 30.50 dBm

Center Freq
803.000000 MHz|

StartFreq

Center Freq
827.000000 MHz|

StartFreq

D01 500000 MHz |

Stop Freq

CF Sep)
300,000 ¥z
Man

27,113 difm
2169 dfim |

FreqOfiset
OHz|

S
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Hopping enabled Low Channe |

=T b = =0

5.000000 vy Type: Log-Par Sta g 3000001 g Type: Log-Pur
Center Fraq 865.000000 MHz Trig: Fres b M Start Freq 30.000000 MH; T iick Pras em e Hdaters ey
e 30 48 z - At 30 68

Center Freq
885000000 MHz, I 1 5015000000 GHz|

T I ¥ Start Freq)
| 30,000000 Mz,

Stop Freq

10000000000 Gz |

Step CF Step,
#FVEW 300 kHz e .1 0 5) AT D00000 MHZ|
— = - " ltusa Man e Man

2747 dim
28458 dBim |

Stop 10.000 GHz
FVBW 300 kHz Sweep 953.3 ms (20000 pts)

Hopping enabled High Channel

=T

Ce eq 945.000000 oy Type: Log-Pue : ; Sta 30.000 vy Type: Log-Par
Center Freq 945.000000 MHz Trig: Praa Fom AvgiHok 108100 adeieded Trig: Froe fun AvgiHokd =0
e 30 48 - At 30 68

Center Freq) Cemter Freq)
945000000 MHZ I 5015000000 GHz

I Start Freq)
wz0.co0000 vz ff |1 30.000000 Mz

StopFreq | StopFreq
OTO DOC0O0 MMz | 10000000000 Gz |

Span 50.00 MHz] CF Step) CF Step)
FVEW 300 kHz Sweep 4.800 ms (1001 prs) | IEEEESATE 9T 000000 MHz

$26.40 Mz 2T 543 dBm
FIB00 MMz ¥1.807 <8
1 - FreqOffset

OHz|

op 10.000 GHz
Sweep 9513 ms (20000 pts)
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4 PHOTOGRAPHS OF THE TEST CONFIGURATION

Please refer to the attached file (Test Setup Photo).
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5 APPENDIX A—- MODIFICATIONS RECORDERS FOR ENGINEERING
CHANGES TO THE EUT BY THE LAB

No any modifications are made to the EUT by the lab during the test.

--END---
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